

Name	Liwal
Test Date	27.8.2024
Time	12:01:55
Analysis Performed by	XRF Analyzer

Test Result		
Element Symbol	Percentage	+/-
S	6.484	0.2042
Ca	0.3003	0.0122
Cr	0.0235	0.0088
Mn	0.009	0.0067
Fe	1.4269	0.0176
Co	0.0187	0.0043
Cu	0.2142	0.0052
Zn	10.4502	0.0246
Se	0.0135	0.0027
Rb	0.051	0.0023
Sr	0.0079	0.0014
Zr	0.0388	0.0015
Nb	0.0009	0.0007
Cd	0.0538	0.0034
Sb	0.0044	0.0038
Ba	0.0241	0.0095
Hg	0.0271	0.0054
Tl	0.0457	0.0059
Pb	32.1214	0.0519
Bi	0.0288	0.0051

Note: (+/-) This indicates the precision (2 Sigma) of the measurement.

Test Result	
Oxides	Percentage
Fe <sub>2</sub> O <sub>3</sub>	2.0405
ZnO	13.0104
Cr <sub>2</sub> O <sub>3</sub>	0.0341
PbO	32.1214
CuO	0.2682
FeO	1.835